

Corticosteroids use in infantile hemangiomas: revisiting an old therapy

Utilização de corticosteroides em hemangiomas infantis: revisitando uma terapêutica antiga

Maria S. Pedro^{1,a*}, Beatriz S. Vala², and Cristina Amaro³

¹Department of Pediatrics, Centro Hospitalar Barreiro-Montijo, Setúbal; ²Department of Pediatrics, Centro Hospitalar de Leiria, Leiria; ³Department of Dermatology, Hospital CUF Descobertas, Lisbon. Portugal

^aORCID: 0000-0002-2032-7460

To the Editor,

Oral propranolol has replaced corticosteroids as the gold standard therapy for infantile hemangiomas (IH)¹⁻³. However, in some settings, such as ulceration, it might not be sufficient or even trigger or worsen ulceration^{2,4}. Treatment of refractory ulceration with oral propranolol is not consensual but brief adjunct courses of combined therapy with oral corticosteroids seem to accelerate improvement and promote healing^{2,4}.

A 2-month-old male, Caucasian with a previous history of preterm birth and low birth weight, was referred to a pediatric dermatology consultation due to a solitary superficial IH in the right flank. Topical timolol was used initially with good response and IH stabilization. However, at 6-month-old, rapid growth followed by central ulceration was noted, reaching, in the next month, a dimension of 4 per 3 cm with an ulcerative area of 1 cm. Despite being initiated at low doses (1 mg/kg daily), oral propranolol triggered ulceration worsening (Fig. 1). This led to add-up therapy with oral prednisolone (1.3 mg/kg daily) for 15 days (Fig. 2), followed by slow tapering doses for 15 additional days (total time of corticosteroids use 1 month), and concurrent slowly upward doses of propranolol. To facilitate ulceration healing, silicone and polyurethane pads were used (area of great friction by the diaper). Progressive healing of ulceration was noted with

complete reepithelization after 2 months (1 month of combined treatment followed by 1 month of propranolol alone) when therapeutic propranolol doses were reached (2 mg/kg daily). Weaning from propranolol was started after 3 additional months.

Since the discovery of propranolol's beneficial effects for IH and its efficacy and improved safety profile compared to systemic corticosteroids were proven, a switch to β -blockers as first-line treatment for complicated IH occurred¹⁻³. However, in some cases, such as IH with complex ulceration, propranolol in monotherapy might not be sufficient, and a brief course of oral corticosteroids might have an important adjunctive role^{2,4}. Lie and Püttgen reported two cases in which a 5 and 2-week full dose of oral prednisolone (2 mg/kg daily) followed by slow tapering doses over 4 additional weeks were used effectively to control and promote ulcer healing in IH with moderately deep ulceration refractory to propranolol and local therapies alone. In both cases, oral propranolol alone enabled IH volume and overall size to improve rapidly, although with no response regarding ulceration, which only occurred after add-up therapy with prednisolone². Meyer-Mueller et al. also described a case of a lip IH impairing feeding, in which progressive worsening of ulceration occurred despite oral propranolol doses up to 3 mg/kg daily. Adjunctive treatment with prednisolone (2 mg/kg

***Correspondence:**

Maria S. Pedro

E-mail: saopedro.maria.pediatria@gmail.com

Received: 30-04-2023

Accepted: 21-05-2023

DOI: 10.24875/PJDV.23000039

Available online: 17-07-2023

Port J Dermatol and Venereol. 2023;81(3):226-228

www.portuguesejournalofdermatology.com

2795-501X / © 2023 Portuguese Society of Dermatology and Venereology. Published by Permanyer. This is an open access article under the CC BY-NC-ND license (<http://creativecommons.org/licenses/by-nc-nd/4.0/>).



Figure 1. Ulcerated infantile hemangioma after 1-week treatment with propranolol.



Figure 2. Partial healing of ulceration after 2 weeks of combined therapy with propranolol and prednisolone at full dose (1.3 mg/kg daily).

daily) for 4 months enabled ulcer healing⁴. This effect was also seen in our case, in which add-up therapy with oral prednisolone led to ulceration control and progressive healing. The mechanism by which adding systemic corticosteroids to propranolol promotes rapid ulcer healing is not known and further studies are warranted². There is no standard protocol on the dose and duration of oral corticosteroid use^{1,2,5}, although 2-3 mg/kg daily has been shown to be effective, as seen in the previous reports. However, with multimodality treatment, lower corticosteroid doses are also likely to be effective^{2,5}, as observed in our case. In neither case (reported previously in literature nor ours), recurrence of ulceration occurred after suspension of oral corticosteroids, and oral propranolol was maintained in monotherapy for additional months facilitating IH regression. Despite concerns regarding the dual use of these medications and hypoglycemia risk during corticosteroid weaning^{6,7}, this complication was only reported once and was attributed to adrenal suppression due to prolonged use of high corticosteroid doses⁶. Regarding the additional use of corticosteroids as a combined treatment for IH, Aly et al. also studied the usage of oral propranolol alone versus combined with 2-week

oral prednisolone “priming”, showing a statistically superior reduction in IH size, thus recommending its use for life or function-threatening IH⁸. Gnarr et al. also found in a case series of three patients with PHACE syndrome that the combination of low-dose propranolol and low-dose prednisolone showed a more rapid and sustained improvement of segmental hemangiomas than monotherapy⁷. Another important aspect highlighted by our case is that ulcerated IH might also benefit from lower and slowly titrated doses of propranolol, since propranolol might worsen ulceration^{1-4,9}, due to the proposed mechanism of decreased tissue perfusion through vasoconstriction^{3,9}. As such, doses ≤ 1 mg/kg daily should be considered as an initial approach to ulcerated IH, with slow upward titration ideally after healing is well under way^{3,9}. In conclusion, we considered that oral corticosteroids might still play a valuable role in IH management, recommending its use as combined therapy if significant or painful ulceration persists after 2-4 weeks of treatment with oral propranolol.

Funding

None.

Conflicts of interest

None.

Ethical disclosures

Protection of human and animal subjects. The authors declare that no experiments were performed on humans or animals for this study.

Confidentiality of data. The authors declare that they have followed the protocols of their work center on the publication of patient data.

Right to privacy and informed consent. The authors have obtained the written informed consent of the patients or subjects mentioned in the article. The corresponding author is in possession of this document.

Use of artificial intelligence for generating text. The authors declare that they have not used any type of generative artificial intelligence for the writing of this manuscript nor for the creation of images, graphics, tables, or their corresponding captions.

References

1. Krowchuk DP, Frieden IJ, Mancini AJ, Darrow DH, Blei F, Greene AK, et al. Clinical practice guideline for the management of infantile hemangiomas. *Pediatrics*. 2019;143:e20183475.
2. Lie E, Püttgen KB. Corticosteroids as an adjunct to propranolol for infantile haemangiomas complicated by recalcitrant ulceration. *Br J Dermatol*. 2017;176:1064-7.
3. Polites SF, Rodrigue BB, Chute C, Hammill A, Dasgupta R. Propranolol versus steroids for the treatment of ulcerated infantile hemangiomas. *Pediatr Blood Cancer*. 2018;65:e27280.
4. Meyer-Mueller C, Nicholson C, Polcari I, Boull C, Maguiness S. Worsening ulceration of infantile hemangioma after initiation or escalation of propranolol. *Pediatr Dermatol*. 2022;39:255-9.
5. Nieuwenhuis K, de Laat PC, Janmohamed SR, Madern GC, Oranje AP. Infantile hemangioma: treatment with short course systemic corticosteroid therapy as an alternative for propranolol. *Pediatr Dermatol*. 2013;30:64-70.
6. Breur JM, de Graaf M, Breugem CC, Pasmans SG. Hypoglycemia as a result of propranolol during treatment of infantile hemangioma: a case report. *Pediatr Dermatol*. 2011;28:169-1.
7. Gnarra M, Solman L, Harper J, Batul Syed S. Propranolol and prednisolone combination for the treatment of segmental haemangioma in PHACES syndrome. *Br J Dermatol*. 2015;173:242-6.
8. Aly MM, Hamza AF, Abdel Kader HM, Saafan HA, Ghazy MS, Ragab IA. Therapeutic superiority of combined propranolol with short steroids course over propranolol monotherapy in infantile hemangioma. *Eur J Pediatr*. 2015;174:1503-9.
9. Fernández Faith E, Shah S, Witman PM, Harfmann K, Bradley F, Blei F, et al. Clinical features, prognostic factors and treatment interventions for ulceration in patients with infantile hemangioma. *JAMA Dermatol*. 2021;157:566-2.